
LHB .. 2500 

Parts List 



ENGINE, LHIB - 2500 HAND HELD BLOWER 

T 

~59 
t 1:;"'" , .,. 56 - , 54-4. , 55 
'" I I J T 

'" ~I!~,,..-<>'" ""-, 
·Ie ....... "" 

'I '~tU! 
57-<b '\ ~ 
58~ 
~ 

.!\ ....... 

@!'.¥.§j .. 
~ 

~! \ 

\ 64 

65 

19 

25 

! 
36 ,Jl " 

" @--77 51 47 ~ 
;;f:ff!s 12 ~-2412 ~ /.\,>' ~ <::: 5 0-3 ./ 

~t "'B;:-:- 24 \. . •. " 1 28 I~,- ~. 0 6 . 46 81 
9 t r /' 13 

52 14 
53 11 8 (lJ,. A ~ 15 

60 ~ /, 75 1 /,_~~ 
.-- I --..~ 8 i 

37 

62 I ~ ~W" :r' ",10 -t I "'" "I,@ J 16 \ 18 'f1~ L-' " P" , ~~~ 1 
<r V "1,\--,< 7 ~r; 

A'(])("'" ::4 ~ "~~fl_" i ---<I~t'~ 61 
,/ 

/" 

<' 0-
78 . ~ t J8 

67 
66 79 



ENGINE, LHB - 2500 HAND HELD BLOWER - PARTS LIST 
Ref. LESCO No. Ref. LESCO No. Ref. LESCO No. 
No. No. Description Used No. No. Description Used No. No. Description Used 

1 450972 Crankshaft ....................................... 1 
, 

46 027090 Nut.. ................................................ 2 
2 450979 Piston Assembly (Includes 1 Ref. 3) 1 47 451090 Insulator ........................................... 1 

c/.t.:rs- 3 4SQ7Q1 Ring, Piston ..................................... 1 51 029349 Washer 
4 450974 Pin, Piston ....................................... 1 52 See Ref.80 - Gasket ...................................... 1 

t-R~·l(5\~63 5 450794 Clip, Piston Pin ................................ 2 53 451092 Carburetor Assembly (Includes 1 ea. 
6 450796 Bearing, Needle ............................... 1 Ref. 54, 55, 56, 57, 58 and 59) ........ 1 
7 450980 Crankcase Assembly (Includes 54 450943 Valve, Float.. .................................... 1 Srflru6' l/6'1 .2 sl.( 

1 ea. Ref. 8,9 and 2 ea. Ref. 10) ..... 1 55 450068 Gasket ............................................. 1 
8 450009 Bearing, Ball, 6201 .......................... 2 56 450950 Diaphragm, Metering ....................... 1 
9 450010 Seal,Oil ........................................... 2 57 450939 Diaphragm, Pump ........................... 1 

10 450012 Pin, Dowel ....................................... 2 58 450945 Gasket.. ........................................... 1 
11 450974 Crankcase Assembly (Includes 59 450072 Rubber ............................................. 1 

1 ea. Ref. 8 and 9) ........................... 1 60 451093 Case, Air Silencer ............................ 1 
12 450062 Bolt, M5x25 ..................................... 5 61 450075 Bolt, M5x48 ..................................... 2 
13 450815 Pulley Assembly, Starter (Includes 62 451094 Element, Air Filter ............................ 1 

1 Ref. 14) ........................................ 1 64 451095 Cap, Case ....................................... 1 

'" 65 450889 Bolt, M4x20 ..................................... 1 14 450823 Ratchet ............................................ 1 
~5 450816 Recoil Assembly (Includes 1 ea. 66 451097 Tank, Fuel ........................................ 1 

Ref. 16 and 17) ................................ 1 67 450084 Cap Assembly, Fuel Tank (Includes 
16 450827 Rope, Starter ................................... 1 1 Ref. 68) ........................................ 1 
17 450833 Knob, Starter ................................... 1 68 450085 Gasket.. ........................................... 1 
18 450836 Name Plate ..................................... 1 69 450081 Filter, Fuel ........................................ 1 
19 451085 Coil Assembly, Ignition .................... 1 70 450082 Clip .................................................. 1 
21 450044 Spring .............................................. 1 71 450083 Hose ................................................ 1 
22 450045 Cap, Plug ......................................... 1 72 450951 Rubber ............................................. 1 
23 450889 Bolt, M4x20 ..................................... 2 73 451098 Hose ................................................ 2 
24 058125 Spark Plug ....................................... 1 74 450093 Rubber ............................................. 1 
25 450977 Flywheel, Magneto .......................... 1 75 450091 Valve, Reversmg ............................. 1 
26 450047 Bolt, M5x20 .................................... .4 76 450767 Clip .................................................. 1 
28 450022 Bolt, M5x16 ..................................... 2 77 451140 Rubber ............................................. 1 
36 450985 Cylinder ........................................... 1 78 450997 Rubber ............................................. 2 
37 See Ref.80 - Gasket, Muffler ......................... 1 79 450956 Rubber ............................................. 1 
38 451087 Muffler ............................................. 1 80 4511 't5 Gasket Kit (Includes 1 ea. Ref. 37, 
39 450055 Arrester ........................................... 1 45 and 52) ....................................... 1 
40 451088 Baffle Plate, Outer ........................... 1 81 451099 Gasket, Cylinder .............................. 1 
41 450075 Bolt, M5x48 ..................................... 2 
45 See Ref.80 - Gasket, Insulator ...................... 1 



BLOWER, lHB - 2500 HAND HELD BLOWER 

27 
26 5 

24 4 
28 

15 
20 

171 19 

& 
2 

w 

7 ~.. 21 

6 

12 23 

16 5 

29 

" 



, 
j:V 

BLOWER, LHB - 2500 HAND HELD BLOWER - PARTS LIST 
Ref. LESCO No. Ref. LESCO No. 
No. No. Description Used No. No. Description Used 

1 450022 Bolt, PC5x14 ................................... 1 
2 451142 Washer ............................................ 1 
3 451100 Shaft ................................................ 1 
4 451101 Guard, Fan ...................................... 1 
5 451102 Bolt, PC5x18 ................................. 11 
6 451103 Casing ............................................. 1 
7 451104 Spring .............................................. 1 
8 450025 Nut.. ................................................. 1 
9 451105 Washer ............................................ 2 

10 451106 Fan .................................................. 1 
11 451107 Shaft ................................................ 1 
12 450047 Bolt, M5x20 ..................................... 5 
13 451108 Lever, Throttle ................................. 1 
14 451109 Spring, Throttle ................................ 1 
15 4511~ Switch, Stop .................................... 1 
16 451111 Casing ............................................. 1 

.... 17 451112 Harness, Wire ................................. 1 
18 451141 Snap Ring, E-3 ................................ 1 
19 451113 Pipe, Straight... ................................ 1 
20 451114 Pipe, Tail .......................................... 1 
21 451115 Lever, Throttle ................................. 1 
22 451116 Lever, Throttle ................................. 1 
23 451117 Cowling, Cylinder ............................. 1 
24 029349 Washer ............................................ 1 
26 451118 Bolt .................................................. 1 i 

27 451119 Name Plate ..................................... 1 
28 451 UO Caution Plate ................................... 1 
29 451121 Caution Plate ................................... 1 
30 451143 Manual, Operator's .......................... 1 
31 450119 Wrench;19 ....................................... 1 



( 1) 

451143 100814210 M 1. G7 S Printed in Japan 


